ARGO ASTER

WE PUT EVERYTHING WITHIN REACH.

InstallationGuide

4089T

Kargo Master
Rancho Cordova, CA 95742
800-343-7486
CustomerService&rgoMastecom

DATE:




Lo MOBETREE . SR Installation Instructiong 4089T

*PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO AS
INSTALLINAND USING THIS PRODUCT*

Warning

é Always check for wires, fuel tanks and lines, brake lines and other important ve
functionality items prior to drilling and installing all products.

Tools Needed

¢ Kk Meérénchand Socket 13mmWrenchand Socket
Tape Measure
Table of Contents
= L S 1 PPN 2.
HAIAWAIE LISL....eeitiiiie ettt et e e e e e et s e e e et e e e e e e e 2-3
Stepl Find best mounting locations on roof of Van.............cooiiiiiceeeii e 4
FordTransitinstallation
Step2a g TranSit MOUNE FEEL........ oo e e e e e eaas 5
Sprinter Installation
Step2b ¢ Sprinter MOUNT FEEL..........ue e 6.
Nissan NVhstallation
StEP2CC NV MOUNT FEEBL... et e et e et e e e e e emnmm e ee 7
Y (=T 01 1Y/ [0 U == T P 38

Before You Begin

1 Be sure to use the instructions for your vehicle

1 Use these instructions along with the assembly instructions found with the rack to
complete installation.

1 If installing on Ford Transit or a Sprinfern sealantaround exposetiolesin the roof.

1 Placesealantbetween the roof and the rubber pad

1 Some adjustmestaregoing to be needed on the ladder rack itself to coordinate with t
mount locations on the roof of the vadse the dimensions measured from the roof
mount locations and coordinate onto the rack crossbars (X & Y).
* BE SURE TO HAVE THE RACK ADJUSEEDB&R TO THE REAR THE REAR DC

FULLY FUNCTI®N

< X} ud
[N G | EE— — — »’LQ

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Pagel



ARGO ASTER

WE PUT EVERYTHING WITHIN REACH.

Installation Instructiong 4089T

Parts
N PART NUMBER DESCRIPTION QY.
] 4089 A-T0-004 Aluminum Foot 6
18-4089T Hardware Kit 1
Hardware
s TO SCALE PARTNUMBER | DESCRIPTION |QTY.
1 312 Fender Washer 6
3 Hole Rubber
2 O @) 40821-10-004-R1 F'luéj 6
4
3 O T249-02-R1 RLEr 6
\
‘i
4 O T250-01 sjag- 6
N
Fe SEALANT | 1
For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Page?




Installation Instructiong 4089T

PART NUMBER DESCRIPTION | QTY.

M8 x 40mm

91280A542 igmaomm | &
91280A530 s e | 13
91202A238 MR SERT RSN 12
91166A270 dRiAl | 1z

90576A117 M8 NYLOC

~O

7S ~)
@)

™ 7

o~

10 =~ 95210A190 M8 U- Nut 12

92240A622 3/8"x 3/4 HEX| 1,

1 HEAD

/8" SPLIT

12 92146A031 LOCK WASHER| 12

90126A031 3/8"FLAT | 19

13 WASHER

14 125x.312x1.75 6
Rubber Washer

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Page3



ARGO ASTER

Lo MOBETREE . SR Installation Instructiong 4089T

Step 1¢ Find appropriate mounting locations

1 Locate threadd emboses along the roof of the van. Use a tape measure to measure th
locations. Compare thes$ecations with the rack and determine which locations you woul
like to use. Shown below is the threaded embosses on a High Roof, Long Wheel Base
for reference Mount locations will vargependent on which vehicléhe rackis mounted on.

**We recommend using tHarthest backmiddle andfarthest forwardmount locatiors on the
Transitinstallation shown below**

1 Use the dimensions measured from the roof mount locations (X & Y) and coordinate or
rack crossbarslidit adjustmens can be madencethe rack is placed ontthe vanroof.

**BE SURE TO HAVE THE RACK ADJUSTED FAR ENOUGH TO THEREARRDEIDRS
FULLY FUNCTION

< X} > < v}
, 1 X M e
ﬂ || [&f XS B X3 ¥

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Paged



.......................... Installation Instructiong 4089T

1 In the chosen mount locations,aunt thefeet usingM8 x 40mm boltswith M8 lock washers
andM8 flat washers.

1 Be sure to put th8-249-02-R1andrubber padas showrto comply with the Ford bulletin

AV HDNODQE

Have the opening of thi@ot facing to the outside of the vahpossible

Repeat orall mountlocations

Tighten,but allowfor somemovementduring rack installatian

Be sure to placeealantin and around threaded embassn roof to
ensure no water gets intihe cabin ofthe van.

= =4 =1

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Pageb



Installation Instructiong 4089T

TTTTTTTTTTTTTTTTTTTTTTTTT

N Locate the desired mount locations or find the recommended locagioown below.

1 Remove plugin roof andplaceeachfoot on top ofa 3-hole rubber pad. Munt each foot
using @ M8 x40mm boltwith an M8 flat washeron the foot side. Be sure to plasealant
around the rubber pasland the holsin the roof.

1 On the inside of the van, usgubber washer, fender washemndan M8 nyloc nutfor each

mount location

Have the opening of thi®ot facing to the outside of the vahpossible

Repeat at all desired locations

Tighten but allowfor somemovement during rack installation.

= =4 =1

** Be sure to placeealantin and around threaded embassn roof to
ensure no water gets intihe cabin ofthe van**

SEALANT

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Pageb



